DETAIL PROJECT REPORT

VISHWAKARMA YOJANA: VIlII
AN APPROACH TOWARDS RURBANISATION

Shapar — Veraval Village

Rajkot District

PREPARED BY

STUDENT NAME BRANCH NAME ENROLLMENT NO
Geerach Rubeena Civil Engineering 170040106005
Lila Nirav Civil Engineering 180043106003
Fichadiya Radhika Electrical Engineering 170040109001

B.H.GARDI COLLEGE OF

ENGINEERING & DR. VIMAL N. PATEL
TECHNOLOGY Associate Professor & Head of
Civil Engineering Department, BHGCET,

Rajkot

B.H.Gardi
College of Engineering & Technology

Smt. T.V.Mehta Charitable foundation

YEAR: 2020-21

GUJARAT TECHNOLOGICAL UNIVERSITY
Chandkheda, Ahmedabad — 382424 Gujarat

Gujarat Technological University 2020-2021 Pagel




) DETAIL PROJECT REPORT
[...]
would otherwise protect the rebar. Hence, the critical factor in the corrosion of steel reinforcement,
as well as concrete deterioration all together, is the penetration of water and waterborne chlorides
into concrete.

Corrosion Repair:-

To accomplish this, singular research bundles were recognized from the above expansive
five approaches for repair, substitution and recovery. These were 1) Patch repairs and nascent
anodes, 2) Impressed Current Cathodic Protection, 3) Galvanic Cathodic Protection, what’s more,

4) Hydrophobic medications. The determination of the above research bundles depended on over

a wide span of time use by the development industry to repair, renovate and restore RC structures.

Figure 45 Corrosion Mechanism, prevention & repair measure of RCC structure

Gujarat Technological University 2020-2021 Page 70




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

5.1.7 Sewage Treatment Plant

Kadodara is situated on NH-08 16.6 km away from Surat and 20 km away from Bardoli. Due to
rapid industrialization of kadodara population is increasing day by day. Recently it has been given
a status of municipality. Considering growth it has become essential to provide STP for the future
requirement and in the present work effort has been made to design STP to cater the need of up to
the year of 2041 of town for which population forecasting, sampling and analysis, selection of site,
degree of treatment required, design of treatment unit and estimation of the cost will be under
taken. The samples were collected from the various locations and samples were tested to measure
various parameters like BOD,COD, TSS,TDS, pH, Chlorine content etc., The work also involve
selection of treatment unit/ method based on efficiency and cost. The chlorination process will also
apply to the treated water to reduce the dependency on precious ground water and to decrease the
burden on environment.

1. Introduction

— —
3 228 53051
o
Rajpipla
Bhavnagar 2nendiua
Slla-12 Bharuch °Sho
%8 ° Dahej i3
alitana g o 4
| [CIGHE Ankleoshwar 953) (7538
o

visdsd?
Alang
o

Songad}
23 = Sura A4012

-0 3
& Hazira ~Naysari Purnd
huva qau) Sar
scil o
= P \
a
Valsad g
dE/ULS
o

Figure 46 Location & Map of Kadodara village

Kadodara is medium town in the Surat district in the Indian state of Gujarat. Kadodara is a junction
of NH 6 and NH 8 and is on the middle way on Surat-Bardoli road. Due to tremendous growth of
diamond and textile business the land values are increase in Surat as well as Kadodara is just 17
km away for Surat, industry related to this business shifted to Kadodara due to better availability
of transportation and availability of industrial land and sources, Because of that the growth of the
industries people are migrated to Kadodara, hence population is increases day by day.

1.1 Objective

e To study demographic profile and population forecasting of study area.

Gujarat Technological University 2020-2021 Page 71




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

e To determine quality and quantity of waste water by local habitant.

e To analyze quality of waste water by conducting different tests.

e To propose suitable method of treatment based on test results.

e To design all treatment units.

e To propose design of sewage treatment plant with detailed cost estimation.

2. Population forecasting

Forecasting Method Population in year 2011 Population in year 2041
Arithmetic increase method 10495 61018
Incremental increase method 14819 61028
Geometric increase method 27336 192164

The larger value of population is obtained from Geometric increase method hence this method to be
taken to calculate quantity of sewage generated.
2.1 Quantity Of sewage
e Alcto IS 1172:1993 for communities population greater than 1,00,000 water requirement
per day taken between 150-200 Ipcd
e Kadodara is also an industrial town,15% of taken Ipcd(i.e 200 Ipcd) is allotted to treat ETP
treated waste water from some industries in special cases.
e Total requirement of water shall be 230 Ipcd.
e Capacity of STP=(230x0.8x192164)/106 = 36 MLD

Sr.no  Criteria Plot 218 Plot 13

1 Area of plot 60 acre 40 acre

2 Access to the site on existing road Easily accessible Easily accessible
3 Site outside the flooding Zone Yes Yes

4 Proximity of residence More Less than Plot 218
5 Traffic and dust pollution No No

6. Topography of site Good Good

7. Type of soil Same Same

Gujarat Technological University 2020-2021 Page 72




Vishwakarma Yojana: Phase VIl

Village: Shapar - Veraval District: Rajkot

8. Site drain Condition Very good
9. Concentration of people More

10. Proximate distance from disposal are = Very near

11. Land acquisition Semi Govt

4. Sampling and Testing

According to the above data plot no. 13 is suitable site for STP.

Sampling and Testing
First sample collection (monsoon)
Sample 1- From closed drainage

Sample 2- From open drainage near to the Bridge

Second sample collection (winter)

Sample 1- From closed drainage

Sample 2- From open drainage near to the Bridge

4.1 Test results

Sr. no Parameters

pH

BOD(mg/l)
COD(mg/l)
TDS(mg/l)
TSS(mg/l)
Temperature (°C)
Chloride(mg/l)

~N o o AW DN P

Sr .no Parameters
1 pH
2 BOD(mg/l)

Gujarat Technological University

Results(Monsoon)

Sample 1

7.3 7.19
154.18 148.36
360 350
641 764
250 267
29.5 29.7
9.96 14.95

Results(winter)

Sample 1 Sample2
7.2 8.03
209.4 215.27

Sample2

Very good
Less
Very near

Gowvt

Highest value

7.3
154.18
360
764
267
29.7
14.95

Highest value

8.03
215.27

2020-2021 Page 73




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

3 COD(mgl/l) 450 430 450

4 TDS(mg/l) 756 698 756

5 TSS(mg/l) 210.79 247.2 247.2

6 Temperature (°C) 27.74 28.5 28.5

7 Chloride(mg/l) 19.93 17.44 19.93
pH, TSS, Temperature, TDS are measured by using instrument Hac.

Sr. | Parameters Limits | Results

no Chamb rimary
SCreen - e - /| sedimentation
1 pH 55-9 8.03 - /| tenk
2 BOD(mg/l) 30 215.27 Sludge Sludge ‘ =
3  COD(mg/) 250 360 Drying | <—| digestion
Bed Tank Activated
4 | TDS(mg/l) 100 764 . ) S | sludge
5  TSS(mg/l) 100 267 \ V| PrOcess
6  Temperature 25.7 29.7 Di
| isposal or
(°C) oC Reuse for
domestic Chlorine Secondary
7 CthfIdE(mg/l) 4 — 10 19.93 purpose < | Contact <— sedimentation
tank tank
mg/l

Sewage disposal limits are obtained from GPCB manual

5.1 Classification Of Sewage Treatment Plant Methods

PRELIMINARY SEWAGE TREATMENT

This treatment reduces the BOD of the wastewater, by about 15 to 30%. Examples of preliminary

operations are:

« Screening provided for the removal of debris and rags.

« Grit chamber provided for removal for the elimination of coarse suspended matter that may
cause wear or clogging of equipment.

PRIMARY SEWAGE TREATMENT

In primary treatment, a portion of the suspended solids and organic matter is removed from the

wastewater. This removal is usually accomplished by physical operations such as

Gujarat Technological University 2020-2021 Page 74




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

sedimentation in Settling Basins. The liquid effluent from primary treatment, often contains a
large amount of suspended organic materials, and has a high BOD (about 60% of original).

The organic solids, which are separated out in the sedimentation tanks (in primary treatment),

are often stabilized by anaerobic decomposition in a digestion tank or are incinerated, The
residue is used for landfills or as a soil conditioner. The principal function of primary treatment

IS to act as a precursor to secondary treatment.

SECONDARY SEWAGE TREATMENT

Secondary treatment involves further treatment of the effluent, coming from the primary

sedimentation tank and is directed principally towards the removal of biodegradable organics

and suspended solids through biological decomposition of organic matter, either under aerobic

or anaerobic conditions. In these biological units, bacteria will decompose the fine organic
matter, to produce a clearer effluent. The treatment reactors, in which the organic matter is

decomposed (oxidized) by aerobic bacteria are known as Aerobic biological units; and may

consist of:

(i)Aeration tank: The activated sludge process is the most common option in secondary treatment.

Aeration in an activated sludge process is based on pumping air into a tank, which promotes the

microbial growth in the wastewater. The microbes feed on the organic material, forming flocs

which can easily settle out.

(if)Secondary sedimentation tank: They are used to settle out the biological material flowing from

the secondary treatment.

TERTIARY/ ADVANCED SEWAGE TREATMENT AND WASTEWATER RECLAMATION

Advanced wastewater treatment, also called tertiary treatment is defined as the level of treatment

required beyond conventional secondary treatment to remove constituents of concern including

nutrients, toxic compounds, and increased amounts of organic material and suspended solids and

particularly to kill the pathogenic bacteria.

(i)Sludge digestion Tank: Sludge digestion is a biological process in which organic solids are

decomposed into stable substances. (ii)Chlorine contact tank: To remove harmful pathogenic

bacteria and make it possible for human touch.

Conclusion

-Considering the population growth, recently awarded municipality status and industrialization it
is now high time to install STP for Kadodara town.

Gujarat Technological University o 2020-2021 Page 75




Vishwakarma Yojana: Phase VIl

Village: Shapar - Veraval District: Rajkot

«Proposed STP design is functional, efficient, easy to operate.

A Detailed RCC design of units is prepared on the basis of which detailed estimation has been

worked out of proposed STP which seems reasonable.

Sr.no  Unit

1 Collection chamber

2 Approach channel

3 Bar screen

4 Grit chamber

5 Primary Sedimentation Tank

6 Aeration Tank

7 Secondary Sedimentation Tank

8 Chlorine contact tank

9 Sludge digestion tank

10 Filter press

Unit No Quantity
steel(kg)

Collection chamber 1 95842

Approach channel 2 | 2893

Grit chamber 2 397.292

Primary sedimentation tank 2 | 21820.66

Aeration Tank 4 29568.98

Secondary  sedimentation 2 | 21820.66

tank

Sludge digestion tank 1  44803.98

Chlorine contact tank 1  5260.37

Sr.no Unit

=z
©

Dimension

Dia— 6m, d-3

L—2m,b0.675m, d-0.75m
Bar-10*50mm, space— 25mm
L-20m, b-1.5m, d-1m

Dia— 24m, d-5.95m

L-21m, b-18.5m, d-4m

Dia— 24m, d-5.95m

Dia-18M, D-3M

Dia-21M, D-8M

N P PN BN N DN DN

of | Formwork @ Concrete Work

(m?) (m?)
88.61 12.73
34 3.135
43 8.5

1099.69 392.69

631.7 396.55
1099.69 392.69

1658.66 1202.48
861.06 69.05

No Material cost(INR)

Gujarat Technological University

2020-2021 Page 76




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

1 Collection chamber 1 3,43,076/-

2 Approach channel 2 41,432/-

3 Bar screen 2 -

4 Grit chamber 2 1,37,690/-

5 Primary Sedimentation Tank 2 65,55,690/-
6 Aeration Tank 4 1,47,52,796/-
7 Secondary Sedimentation Tank 2 65,55,690/-
8 Chlorine contact tank 1 7,35,006/-

9 Sludge digestion tank 1 85,74,993/-
10 Filter press 2 5,90,000/-

This cost includes concrete work, formwork and steel reinforcement with contractor’s profit.
Total Cost = Total cost - 38,246,941/-INR
REFERENCES
Books:
1- Waste water treatment concept and design approach by G.L. karia and R.A. Christian.
2- Waste water treatment plant planning design and operation by syed R. Qasim
3- Waste water engineering treatment and reuse by Metcalf & Eddy,Inc.
4- Design of reinforced concrete structure by H.J Shah
5- Estimation and costing by B.N Dutta
IS Code:
111 1- 1S 456-2000
2- 1S 3370 (part-3)

5.2 Concept (Electrical)

Programmable load shedding time management system is a reliable circuit that takes over the
manual task of switch ON/OFF the electrical devices with respect to time. It uses real time clock
(RTC) interfaced to a microcontroller of 8051 family. Multiple ON/OFF time entry is the biggest
advantage with this project. Load shedding is what electrical utilities do when there is a huge
demand for electricity that exceeds the supply this in a distribution system it needs to be precisely

controlled for specific period of time programmable load shedding time management system is a

Gujarat Technological University 2020-2021 Page 77




Vishwakarma Yojana: Phase VIl

Village: Shapar - Veraval

District: Rajkot

reliable circuit while the set time equals to the real time. Then microcontroller gives command to

the corresponding relay to turn on the load and them another command to switch OFF as per the

program. Multiple ON/OFF time entry to the biggest advantage with this project. A matrix

keyword helps entering the time.

Transformer

.Nl

A

YYYYYYY\

i

1 Relay T s ’Jln r|’\|v‘
.amp =
s ez Wl e
N = ‘ —= Matrix Keypad
= B | I —
_‘ L= 1 2 3
£ = 4 5 6
eS| b= 7 8 9
___B0S1SERIESMC )
%) (0) (#

Figure 48 Circuit Diagram of Programmable Figure 49

load shedding

System Hardwar component
Power supply, Voltage regulator (LM 7805) ,
Microcontroller (AT89S52), DS1307 RTC.

Matrix keyword, Relay, 7 segment, BC547,

Register , Capacitor.

5.2.2 Railway Security System Using IOT

The Indian Railway has one of the largest railway

Hardware = Component  of
Programmable load Shedding

Bridge rectitier 5v Regulator

230V AC
50 Hz

3

12V step down
transformer

I

GND

20

I

Figure 50 Internal Path of the Circuit

networks in the world, crossing over 1, 15,000 km in

distance, all over India Railway is one of the most used mean of transportation. For the railway

system to operate constant monitoring and inspection of railway tracks is required. Currently

railway track inspection done manually which is time taking and not accurate, due to the high

chance of human error occurrence .To avoid the accidents we proposed this system which is an

efficient method for railway track monitoring system.

Why use this system.

Gujarat Technological University

2020-2021 Page 78




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

In our “Indian railway system” all the control system are done through Manpower. In this present
condition we must have faced the following problem.

e Wastage of time, Wastage of energy, Difficulty for a manual operator

To overcome these problems we are going to propose a system which gives best method for
prevention and safety of passengers.

e HARDWARE-SOFTWARE REQUIREMENT

Hardware- Raspberry Pi3 model-B, IR sensor, Ultrasonic, Sensor or GPS module.

Software— MPLAB IDE, PROTEUS

Shows the block diagram of the desired system.

There are two modules 1) Monitoring System 2) Train System

295 sirro= eI
slirb oWl I rsvisoe d-zrrexT

| 15T\ borold ‘
.|

| Bioxh s | | o | [y £.i9 s doa=e S
o oro O

O [ob ol sirtos eI

Z xsvisosF-zexT

249 vrrsdog= e shurbalJg 290

— e R ]

H Isbolsl

stz e aiex D

1. Monitoring System

This system is in moving position. We pass this system before the train is passed. We have to use
three sensors. One IR sensor used for line follow and to detect the obstacle on the track and two
ultrasonic sensors are used for measuring the perpendicular distance and according to that convey
message to Raspberry Pi whether the crack or any obstacle is detected. First we set some threshold
range of distance. When the distance is increased or decreased then definitely there is any obstacle
or crack. There is synchronization between the monitoring system and train system, so this
information of crack detection is send to train system which is implemented on railway and all the
stations between the source station and destination station. GPS module is able to update location
of monitoring system continually. There is also a Wi-Fi connectivity for internet access.

2 Train System

Gujarat Technological University 2020-2021 Page 79




Vishwakarma Yojana: Phase VIl Village: Shapar - Veraval District: Rajkot

Train System is placed on the train. It consist of Raspberry pi module B, GPS module and Wi-Fi
connectivity. This is in synchronization with monitoring system. When it get signal that is track is